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THE THERMOKENNEL

KELVIN
THE THERMOKENNEL

Thank you for purchasing a Kelvin Thermokennel. We hope your 
Dog enjoys it. The product assembles with a couple of tools. A 
Screwdriver (Pozi) and a wrench. In keeping with our approach we 
assume you either have these, or can get them from someone you 
know. Rather than sending you a single use tool that ends up in the 
third drawer down collection of ancient relics.

Rosie & the Team

https://kelvin.dog Kelvin Thermokennel

kelvinthermokennelinfo@thermokennel.co.nz

BEFORE YOU START

WRENCH OR SPANER 1

POZI or Phillips SCREW DRIVER 2

Before you start get a couple of things organised to make your life 
easy. You will need a screwdriver and a wrench or spanner (to suit 
Nylock nut). Also a couple of pieces of 4x2 or timber to sit the 
kennel on when you put the bolts on.

3 4 X 2 TIMBER 

FASTENERS

K M8 X 25 PAN POZI 
SCREW

x 8

L M8 FLAT WASHER
x 16

M NYLOC NUT
x 8

A EXTERNAL FLOOR
x 1

B INSULATION FLOOR
x 1

C INTERNAL FLOOR
x 4

D INTERNAL SHELL
x 1

E INSULATION WALL
x 1

F EXTERNAL SHELL
x 1

G DOOR FLAP
x 1

H DOOR FLAP STRAP
x 1
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5 ALIGN BASE
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6 INSERT M8X25 + M8 FLAT WASHER 
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7 ROTATE AND REST ON THE BACK SIDE

8 ADD M8 FLAT WASHER + NYLOC NUT USE TOOLS TO TIGHTEN
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